
MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 

 

 ES-1 

Executive Summary 
ES.1 INTRODUCTION 

The State of Florida has embraced wastewater reuse as an 
integral part of the development of water management 
strategies. Consideration of reuse in Miami-Dade County is 
becoming a greater priority, given the need to ensure adequate 
potable water supplies for a growing population and to protect 
the surrounding sensitive environment. The Miami-Dade Water 
and Sewer Department (MDWASD) tasked Ecology and 
Environment, Inc. and its subconsultant, Milian Swain & 
Associates, Inc., to update a Wastewater Reuse Feasibility 
Study that was conducted in 1992 and subsequently updated in 
[...]
submitted to the SFWMD to complete an application for a consumptive use permit (CUP) 
for the next 20 years. Currently, Miami-Dade County withdraws close to 350 million 
gallons per day (MGD) from the Biscayne Aquifer for potable water supply purposes, 
and additional demands are projected for the future. Due to concerns about continued 

 
 

 
Source: USGS, online at: http://sofia.usgs.gov/publications/wri/00-4251/simulation.html 
 
Miami-Dade’s water supply comes from the Biscayne Aquifer 



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-3 

withdrawals, the SFWMD is requiring that Miami-Dade County identify alternative water 
supplies to, at a minimum, offset additional demands that are currently projected to be 
77.5 MGD. This number is subject to change as the MDWASD is conducting additional 
analysis on future water needs. Reuse is one of several alternative water supplies that can 
be considered to offset this future water need. Another potential option is to extract water 
from the Upper Floridan Aquifer, which is below the Biscayne Aquifer and has 
reasonable yields, but has poorer water quality. 

The SFWMD has stated that if reuse is used to fully or partially offset future water 
demands, only certain types of projects would qualify for water offsets. Essentially, 
projects that reduce the water demands from the regional system, which impacts the 
Everglades or Lake Okeechobee, or reduce the impact of groundwater withdrawals from 
the Biscayne Aquifer would be considered. Projects that do not meet those criteria would 
still be strongly encouraged since there is an interest by the FDEP and SFWMD to see 
more reuse in Miami-Dade County. 

The previous Reuse Feasibility Study Update conducted in 1998 concluded that the reuse 
scenarios evaluated posed significant economic, technical, and environmental concerns 
that impact their feasibility. The “less than 25% reuse scenario” (reflecting reuse of 8.4% 
of the wastewater volume) was deemed to be economically, technically, and 
environmentally feasible. The study recommended that MDWASD continue to explore 
other reuse options as they arise, and compare those opportunities to the cost and 
feasibility of using other alternative water supplies. It is important to note that Miami-
Dade County has long recognized the vulnerability of its water resources by strictly 
controlling land uses near wellfields and regulating discharges to land and water.  

ES.3 WASTEWATER TREATMENT AND REUSE FACILITIES 
The North District Wastewater Treatment Plant (NDWWTP) has a treatment capacity of 
120 MGD, with an annual average daily flow of 92.75 MGD for 2006. Currently, 
NDWWTP is permitted for 112.5 MGD. The NDWWTP treats wastewater to secondary 
wastewater treatment standards with basic disinfection. A portion of the system effluent, 
up to 2.23 MGD, is processed further through effluent filters and disinfected with 
chlorine for reuse. The majority of the reuse stream is used onsite as process water or 
irrigation on the facility property. Approximately 0.1 MGD is supplied to the campus of 
Florida International University (FIU) for public access irrigation. The remaining effluent 
is currently disposed of via ocean outfall or deep-well injection. Four injection wells, 
currently undergoing operational permitting, have been constructed to a depth of 
approximately 2,400 feet.  

The Central District Wastewater Treatment Plant (CDWWTP) has a permitted capacity 
of 143 MGD, with an annual average daily flow of 110.56 MGD for 2006. There are two 
independent process trains: one to treat lower-chlorides wastewater from the mainland 
and one to treat higher-chlorides wastewater from Miami Beach, Virginia Key, and Key 
Biscayne. The onsite reuse system consists of water transfer pumps, chlorine contact 



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-4 

tanks, chlorine injector pumps, and strainers. The system produces about 9.73 MGD for 
onsite reuse and the remaining effluent is disposed of via ocean outfall. The CDWWTP 
has the capacity to treat average flows through the year 2025. 

The South District Wastewater Treatment Plant (SDWWTP) is currently permitted to 
process 112.5 MGD. The plant treated an annual average daily flow of 92.48 MGD in 
2006. The SDWWTP currently treats its influent to secondary treatment standards 
chlorination prior to deep-well injection. Approximately 4.25 MGD of the effluent is 
reused as non-potable water for the plant. By 2013, an additional capacity of 18.75 MGD 
is expected to be added to the wastewater treatment plant (WWTP). As part of a Consent 
Order with the FDEP, MDWASD committed to provide high-level disinfection, which 
will produce public access reuse quality water. With the proposed expansion and 
associated permit modifications, the SDWWTP will have the capacity to treat the flows 
projected through the year 2025, and ultimately provide 131 MGD of public access 
quality reclaimed water. (Note: Miami-Dade County has committed to the 
Comprehensive Everglades Restoration Plan [CERP] reuse project. If the Coastal 
Wetlands Rehydration project is successful and the full CERP project is authorized, 
Miami-Dade County will be the local sponsor and will need to treat the effluent to a 
higher quality than public access quality.)  

Approximately 297 MGD of wastewater was generated in Miami-Dade County during 
the year 2006. The total wastewater volume estimated for 2025 is 374 MGD.  

ES.4 DESCRIPTION OF ALTERNATIVES CONSIDERED 
Opportunities and constraints related to various types of reuse applications were taken 
into consideration when developing the reuse alternatives listed below. Detailed site-
specific investigations must be conducted prior to implementing any reuse option, with 
appropriate attention given to potential human health and environmental impacts of the 
alternatives. Of particular concern for all reuse options are “emerging pollutants of 
concern” (microconstituents) such as pharmaceutical residuals typically found in 
wastewater. The fate and impact of these materials should be understood prior to 
implementing any particular treatment technology for these alternatives. Whether and 
where tertiary treatment with disinfection is adequate to protect public health and the 
environment in Miami-Dade County will need to be established by competent factual 
data. Alternatives considered include: 

 Urban Irrigation: This type of reuse can involve the least restrictive 
treatment requirements if conditions allow, pursuant to FDEP requirements. 
Treated wastewater is piped to properties for irrigation of lawns and gardens. 
Meeting dry season demands becomes a challenge due to storage limitations, 
as well as to the dependence of reuse on the availability of larger tracts of land 
or a new development with a multitude of users. Higher levels of treatment 
could be required on a case–by-case basis if there were to be adverse impacts 
on Biscayne Bay or the aquifer. 



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-5 

 Agricultural Irrigation: Irrigation of agricultural lands is also a widely 
accepted reuse practice. Most agricultural land is located in the SDWWTP 
service area. Difficulties for implementation include the continuous 
conversion of agricultural areas to urban development and highly 
unpredictable crop types resulting from the dynamic nature of the agricultural 
industry in Miami-Dade County.  

 Industrial Reuse: Reuse for industrial purposes requires secondary treatment 
and basic disinfection per FDEP regulations, which is currently provided or 
planned for all SFWMD WWTPs. Individual industrial users will require 
varying water quality standards and higher levels of treatment could be 
required Some opportunities previously identified in the 1992 and 1998 Reuse 
Feasibility Studies are no longer available (e.g., Florida Power and Light, 
Miami-Dade County Resource Recovery) and currently, many industrial 
users’ needs are for potable water use. However, there are a few potential 
industrial users that still may be viable. 

 Aquifer Recharge via Rapid Infiltration Trenches (RITs): RITs would be 
less costly to implement per gallon of water than other reuse options; would 
directly recharge the Biscayne Aquifer; and, depending on location, could 
provide CUP offsets. Regulatory concerns do exist for applications within 
wellfield protection areas (WPAs) or adjacent to Biscayne Bay. Prior to 
implementing this type of reuse, and during the conceptual design phase, a 
detailed site-specific analysis would be necessary to determine if the 
reclaimed water quality is appropriate for the site and what the actual 
hydraulic loading rate for the site would be. 

 Saltwater Barriers: The 1998 Reuse Feasibility Study Update recommended 
four locations in which to install injection wells along the coast. The concept 
still seems reasonable and no changes are proposed.  

 Canal Recharge: This reuse option recharges the Biscayne Aquifer and 
reduces reliance on the regional system (i.e., Lake Okeechobee). Current 
studies are underway to address regulatory and water quality concerns. Effects 
to existing flood protection systems may exist. 

 Wetland Application: Reuse for wetland creation and enhancement provides 
beneficial reuse of reclaimed water, as well as regional benefits. Many 
opportunities exist given the large amount of wetlands in the southeastern and 
western portions of Miami-Dade County. Regulatory and water quality 
concerns are present for Biscayne Bay Coastal Wetlands and the Bird Drive 
Recharge Area.  

 Satellite Treatment: This option is generally achieved with small packaged 
plants, such as a membrane bioreactor (MBR), for public access quality 
effluent to irrigate residential lawns, public parks, playing fields, and 



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-6 

landscapes. Satellite treatment would be a site-specific component of all other 
alternatives. Satellite treatment plants for applications requiring advanced 
wastewater treatment, such as aquifer recharge, may not be feasible due to 
high construction and operating costs. 

 Potable Reuse: Direct potable reuse is generally used as a last resort since a 
number of large constraints are involved. In particular, the need for treatment 
technologies such as high-pH lime treatment, single- or two-stage 
recarbonation, pressure infiltration, selective ion exchange for ammonia 
removal, two stages of granular activated carbon adsorption, ozonation, 
reverse osmosis (RO), air stripping, and chlorine dioxide disinfection, and the 
negative perception of this option by end users are of concern when 
implementing this type of reuse.  

Table ES-1 shows a summary of the minimum treatment upgrades assumed for each 
district WWTP to produce reclaimed water for each of the reuse options. 
 
Table ES-1. Minimum Treatment Process Improvements Assumed for Reuse Options 

Application NDWWTP CDWWTP SDWWTP 

Urban Irrigation Additional filtration 
and HLD(a) 

Additional filtration 
(pre-filters), RO 
and HLD(a) 

Additional filtration 
and HLD(a),(b) 

Non-edible crops 
No additional 
improvements 
necessary(c) 

Additional filtration 
(pre-filters), RO 
and HLD(a) 

No additional 
improvements 
necessary(c) Agricultural Irrigation 

Edible crops Additional filtration 
and HLD(a) 

Additional filtration 
(pre-filters), RO 
and HLD(a) 

Additional filtration 
and HLD(a),(b) 

Industrial Reuse Varies(c) Varies(c) Varies(c) 

Aquifer Recharge 

Additional filtration 
and HLD(a), 
treatment of 
microconstituents 
suggested; RO, MF, 
UV disinfection, 
advanced oxidation 

Additional filtration 
and HLD(a), 
treatment of 
microconstituents 
suggested; RO, MF, 
UV  disinfection, 
advanced oxidation 

 Additional filtration 
and HLD(a), 
treatment of 
microconstituents 
suggested; RO, MF, 
UV  disinfection, 
advanced oxidation 

Saltwater Barrier Additional filtration 
and HLD(a) 

Additional filtration 
(pre-filters), RO 
and HLD(a) 

Additional filtration 
and HLD(a),(b);  

Canal Recharge 

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced 
oxidation, and 
nutrient removal by 
chemical processes  

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced oxidation, 
and nutrient 
removal by 
chemical processes  

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced 
oxidation, and 
nutrient removal by 
chemical processes  



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-7 

Table ES-1. Minimum Treatment Process Improvements Assumed for Reuse Options 
Application NDWWTP CDWWTP SDWWTP 

Wetland Application 

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced 
oxidation; 
additional nutrient 
removal by 
chemical 
processes4 

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced 
oxidation; 
additional nutrient 
removal by 
chemical processes4 

Likely treatment of 
microconstituents 
required; RO, MF, 
UV disinfection, 
advanced 
oxidation; 
additional nutrient 
removal by 
chemical processes4

Notes: 
(a) Minimum treatment requirements per Florida Department of Environmental Protection regulations. Higher levels of 

treatment may be required per the Department of Environmental Resources Management. 
(b) Treatment upgrades in progress for SDWWTP. 
(c) Secondary treatment and basic disinfection required per FDEP rules, but more stringent requirements vary by end-

user. 
(d) Includes projects recharging wellfield protection areas and areas near Biscayne Bay.  
Key: 

CDWWTP = Central District Wastewater Treatment Plant. 
HLD = high-level disinfection. 
MF = microfiltration. 
NDWWTP = North District Wastewater Treatment Plant. 
RO = reverse osmosis. 
SDWWTP = South District Wastewater Treatment Plant. 
UV = disinfection with ultraviolet light. 

 
The 1992 and 1998 Reuse Feasibility Studies concluded that a reuse alternative 
consisting of public access reuse projects equivalent to, or in excess of, 25% of the total 
future wastewater generation, as stated in FDEP’s Guidelines for Preparation of Reuse 
Feasibility Studies (the Guidelines), would not be technically feasible. The reuse 
alternatives incorporated other forms of reuse in addition to public access to achieve the 
maximum, medium, and low reuse alternatives. As in previous efforts, other types of 
reuse, such as canal recharge, aquifer recharge, and wetland recharge, were evaluated to 
develop the reuse alternatives.  
 
The types of reuse options for each alternative (Alternatives A through C) are 
summarized in Table ES-2. Alternative D, the No-Action Alternative, includes only 
existing reuse practices.  



MDWASD Reuse Feasibility Update Executive Summary 
April 2007 
 
 

 ES-8 

Table ES-2. Summary of Total Wastewater used for Reuse Projects (MGD) for all Reuse 
Alternatives 
 Alternative A 

(Maximum 
Reuse) 

Alternative B 
(Medium 
Reuse) 

Alternative C 
(Low Reuse) 

Alternative D 
(No-Action) 

North District Wastewater Treatment Plant (NDWWTP) 
Existing Process and 
Irrigation 2.23 2.23 2.23 2.23
Urban Irrigation 22.11 16.49 13.38 0
Rapid Infiltration 
Trenches 15.54 0 0 0
Canal Recharge 20 0 0 0
Industrial (vehicle 
wash) 0.1 0.1 0.1 0

NDWWTP Total 59.98 20.42 17.31 2.23
Central District Wastewater Treatment Plant (CDWWTP) 
Existing Process and 
Irrigation 9.73 9.73 9.73 9.73
Urban Irrigation 30.43 22.32 6.41 0
Rapid Infiltration 
Trenches 34.38 23.99 0 0
Canal Recharge 40 40 0 0

CDWWTP Total 114.54 96.04 16.14 9.73
South District Wastewater Treatment Plant (SDWWTP) 
Existing Process and 
Irrigation 4.25 4.25 4.25 4.25
Urban Irrigation  10.75 9.95 9.95 0
Rapid Infiltration 
Trenches 64.19 64.19 48.69 0
Canal Recharge 0 0 0 0
Wetland Recharge 50.81 0 0 0
Pilot Project 1 1 1 0